

**Test Report**

Number : TWNC00596198

Applicant: Maymom, LLC  
No 20-7 Aly 19 LN333  
ChungCheng RD Chunan Mioli County Taiwan

Date : Apr 18, 2017

**Sample Description:**

One (1) group of submitted samples said to be :

Item Name : Breast Pump Parts  
Item No. : M012-F  
Batch No. : Mar 2017  
Quantity : 3 Pieces  
Manufacturer : Maymom  
Buyer : Maymom  
Country of Origin : Taiwan  
Goods Exported to : USA, UK, CA, China, DE, AU, FR, IT, ES  
Date Sample Received : Apr 05, 2017  
Date Test Started : Apr 05, 2017

**Test Conducted:**

As requested by the applicant, for details please refer to attached pages.

**Conclusion:**

| <u>Tested Sample</u> | <u>Standard</u>   | <u>Result</u> |
|----------------------|---|---------------|
| Submitted Samples    | Test For F.D.A. Regulation On Polypropylene<br>– As per applicants provided requirement | Pass          |

Authorized by:  
On Behalf of Intertek Testing Services  
Taiwan Limited



Matt Wang  
Sr. Manager





Number : TWNC00596198

Test Conducted :

**Test For F.D.A. Regulation On Polypropylene**

As per applicant's request, submitted samples were placed in Autoclave Under 121°C, 1 kg/cm<sup>2</sup> for 15 minutes and with reference to U.S. 21 CFR Food and Drug Administration part 177.1520 clauses (c)(1.1) and (d) with modification on density and melting point.

Test Sample: Semitransparent plastic

| <u>Test Item</u>                             | <u>Result</u> | <u>Limit#</u>      |
|--|---------------|--------------------|
| (A) Density<br>(By Sink-Float Method)        | 0.894         | 0.880 – 0.913      |
| (B) Melting Point                            | 162 °C        | 160 - 180°C (1.1a) |
| (C) Maximum Extractable Fraction In N-Hexane | 0.36 %(W/W)   | 6.4 %(W/W)         |
| (D) Maximum Extractable Fraction In Xylene   | 3.19 %(W/W)   | 9.8 %(W/W)         |

Remarks : % = Percentage based on the residue by weight  
# = As per applicants provided requirement

---





End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek-twn.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

